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Appendix B. AC Conducted Emission Test Results 

Test Engineer : Amos Zhang 
Temperature : 24.2~25.6℃ 

Relative Humidity : 37~39% 

Test Voltage : 120Vac / 60Hz Phase : Line 

Remark : All emissions not reported here are more than 10 dB below the prescribed limit. 

 

 

 

 

  



 

 Sporton International Inc. (Kunshan) Page Number : B2 of B2  

TEL : +86-512-57900158    

FCC ID: 2AFZZPC21G    

  

 

 

 FCC RF Test Report 
 

Report No. : FR420425F 

 

 

 

 

Test Engineer : Amos Zhang 
Temperature : 24.2~25.6℃ 

Relative Humidity : 37~39% 

Test Voltage : 120Vac / 60Hz Phase : Neutral 

Remark : All emissions not reported here are more than 10 dB below the prescribed limit. 

 

 

Note: 

1. Level(dBμV) = Read Level(dBμV) + LISN Factor(dB) + Cable Loss(dB) 

2. Over Limit(dB) = Level(dBμV) – Limit Line(dBμV) 

3. The same data of conducted emission was used for indoor client mode and standard client mode. 

 



 

 Sporton International Inc. (Kunshan) Page Number : C1 of C104  

TEL : +86-512-57900158    

FCC ID: 2AFZZPC21G    

  

 

 

 FCC RF Test Report 
 

Report No. : FR420425F 

 

 

 

Appendix C. Radiated Spurious Emission Test Data 

Test Engineer : Koi Ji 
Relative Humidity : 41~42 % 

Temperature : 22~23℃ 

 

Radiated Spurious Emission Test Modes 

Mode Band 
Band 
(GHz) 

Antenna Modulation Channel Frequency 
Data 
Rate 

RU Remark 

Mode 1 U-NII-5 5.925-6.425 CDD 10+11 802.11a 1 5955 6Mbps - - 

Mode 2 U-NII-5 5.925-6.425 CDD 10+11 802.11a 45 6175 6Mbps - - 

Mode 3 U-NII-5 5.925-6.425 CDD 10+11 802.11a 93 6415 6Mbps - - 

Mode 4 U-NII-6 6.425-6.525 CDD 10+11 802.11a 97 6435 6Mbps - - 

Mode 5 U-NII-6 6.425-6.525 CDD 10+11 802.11a 105 6475 6Mbps - - 

Mode 6 U-NII-6 6.425-6.525 CDD 10+11 802.11a 113 6515 6Mbps - - 

Mode 7 U-NII-7 6.525-6.875 CDD 10+11 802.11a 117 6535 6Mbps - - 

Mode 8 U-NII-7 6.525-6.875 CDD 10+11 802.11a 149 6695 6Mbps - - 

Mode 9 U-NII-7 6.525-6.875 CDD 10+11 802.11a 181 6855 6Mbps - - 

Mode 10 U-NII-8 6.875-7.125 CDD 10+11 802.11a 189 6895 6Mbps - - 

Mode 11 U-NII-8 6.875-7.125 CDD 10+11 802.11a 209 6995 6Mbps - - 

Mode 12 U-NII-8 6.875-7.125 CDD 10+11 802.11a 229 7095 6Mbps - - 

Mode 13 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 1 5955 MCS0 - - 

Mode 14 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 1 5955 MCS0 RU26/0 - 

Mode 15 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 1 5955 MCS0 RU52/37 - 

Mode 16 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 1 5955 MCS0 RU106/53 - 

Mode 17 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 45 6175 MCS0 - - 

Mode 18 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 93 6415 MCS0 - - 

Mode 19 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE40 3 5965 MCS0 - - 

Mode 20 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE40 43 6165 MCS0 - - 

Mode 21 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE40 91 6405 MCS0 - - 

Mode 22 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE80 7 5985 MCS0 Full - 

Mode 23 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE80 39 6145 MCS0 Full - 

Mode 24 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE80 87 6385 MCS0 Full - 

Mode 25 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE160 15 6025 MCS0 Full - 

Mode 26 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE160 47 6185 MCS0 Full - 

Mode 27 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE160 79 6345 MCS0 Full - 

Mode 28 U-NII-5 5.925-6.425 CDD 10+11 802.11ax HE20 97 6435 MCS0 - - 

Mode 29 U-NII-6 6.425-6.525 CDD 10+11 802.11ax HE20 105 6475 MCS0 - - 
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Mode Band 
Band 
(GHz) 

Antenna Modulation Channel Frequency 
Data 
Rate 

RU Remark 

Mode 30 U-NII-6 6.425-6.525 CDD 10+11 802.11ax HE20 113 6515 MCS0 - - 

Mode 31 U-NII-6 6.425-6.525 CDD 10+11 802.11ax HE40 99 6445 MCS0 Full - 

Mode 32 U-NII-6 6.425-6.525 CDD 10+11 802.11ax HE40 107 6485 MCS0 Full - 

Mode 33 U-NII-6 6.425-6.525 CDD 10+11 802.11ax HE80 103 6465 MCS0 Full - 

Mode 34 U-NII-6-7 6.425-6.875 CDD 10+11 802.11ax HE40 115 6525 MCS0 Full - 

Mode 35 U-NII-6-7 6.425-6.875 CDD 10+11 802.11ax HE80 119 6545 MCS0 Full - 

Mode 36 U-NII-6-7 6.425-6.875 CDD 10+11 802.11ax HE160 111 6505 MCS0 Full - 

Mode 37 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE20 117 6535 MCS0 Full - 

Mode 38 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE20 149 6695 MCS0 Full - 

Mode 39 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE40 123 6565 MCS0 Full - 

Mode 40 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE40 147 6685 MCS0 Full - 

Mode 41 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE40 179 6845 MCS0 Full - 

Mode 42 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE80 135 6625 MCS0 Full - 

Mode 43 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE80 151 6705 MCS0 Full - 

Mode 44 U-NII-7 6.525-6.875 CDD 10+11 802.11ax HE160 143 6665 MCS0 Full - 

Mode 45 U-NII-7-8 6.525-7.125 CDD 10+11 802.11ax HE20 185 6875 MCS0 Full - 

Mode 46 U-NII-7-8 6.525-7.125 CDD 10+11 802.11ax HE80 183 6865 MCS0 Full - 

Mode 47 U-NII-7-8 6.525-7.125 CDD 10+11 802.11ax HE160 175 6825 MCS0 Full - 

Mode 48 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 189 6895 MCS0 Full - 

Mode 49 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 209 6995 MCS0 Full - 

Mode 50 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 229 7095 MCS0 Full - 

Mode 51 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 229 7095 MCS0 RU26/8 - 

Mode 52 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 229 7095 MCS0 RU52/40 - 

Mode 53 U-NII-8 6.525-6.875 CDD 10+11 802.11ax HE20 229 7095 MCS0 RU106/54 - 

Mode 54 U-NII-8 6.875-7.125 CDD 10+11 802.11ax HE40 203 6965 MCS0 Full - 

Mode 55 U-NII-8 6.875-7.125 CDD 10+11 802.11ax HE40 227 7085 MCS0 Full - 

Mode 56 U-NII-8 6.875-7.125 CDD 10+11 802.11ax HE80 199 6945 MCS0 Full - 

Mode 57 U-NII-8 6.875-7.125 CDD 10+11 802.11ax HE80 215 7025 MCS0 Full - 

Mode 58 U-NII-8 6.875-7.125 CDD 10+11 802.11ax HE160 207 6985 MCS0 Full - 

Mode 59 U-NII-7-8 6.525-7.125 CDD 10+11 802.11ax HE40 187 6885 MCS0 Full - 

Mode 60 U-NII-7-8 6.525-7.125 CDD 10+11 802.11a 185 6875 6Mbps - - 
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Co-location 

Mode Band 
Band 
(GHz) 

Antenna Modulation Channel Frequency 
Data 
Rate 

RU Remark 

Mode 61 

2400-2483.5 2400-2483.5 8 Bluetooth-LE  01 2404 2Mbps - - 

U-NII-7 6.525-6.875 CDD 10+11 802.11a 149 6695 6Mbps - - 

Part 96 n48 BW=40M 
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Summary of each worse mode 

Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

1 802.11a 1 5924.97 49.39 68.20 -18.81 H AVERAGE Pass Band Edge 

1 802.11a 1 11910.00 41.10 54.00 -12.90 V AVERAGE Pass Harmonic 

2 802.11a 45 - - - - - - - Band Edge 

2 802.11a 45 12350.00 46.58 74.00 -27.42 V AVERAGE Pass Harmonic 

3 802.11a 93 - - - - - - - Band Edge 

3 802.11a 93 12830.00 46.27 88.20 -41.93 V PEAK Pass Harmonic 

4 802.11a 97 - - - - - - - Band Edge 

4 802.11a 97 12870.00 48.15 88.20 -40.05 V PEAK Pass Harmonic 

5 802.11a 105 - - - - - - - Band Edge 

5 802.11a 105 12950.00 47.46 88.20 -40.74 V PEAK Pass Harmonic 

6 802.11a 113 - - - - - - - Band Edge 

6 802.11a 113 13030.00 46.71 88.20 -41.49 V PEAK Pass Harmonic 

7 802.11a 117 - - - - - - - Band Edge 

7 802.11a 117 13070.00 46.84 88.20 -41.36 V PEAK Pass Harmonic 

8 802.11a 149 - - - - - - - Band Edge 

8 802.11a 149 13390.00 44.35 54.00 -9.65 V AVERAGE Pass Harmonic 

9 802.11a 181 - - - - - - - Band Edge 

9 802.11a 181 13710.00 45.43 68.20 -22.77 V AVERAGE Pass Harmonic 

10 802.11a 189 - - - - - - - Band Edge 

10 802.11a 189 13790.00 54.43 88.20 -33.77 V PEAK Pass Harmonic 

11 802.11a 209 - - - - - - - Band Edge 

11 802.11a 209 13990.00 47.09 88.20 -41.11 H PEAK Pass Harmonic 

12 802.11a 229 7127.88 51.21 68.20 -16.99 H AVERAGE Pass Band Edge 

12 802.11a 229 14190.00 47.48 88.20 -40.72 V PEAK Pass Harmonic 

13 802.11ax HE20 1 5924.84 46.87 68.20 -21.33 H AVERAGE Pass Band Edge 

13 802.11ax HE20 1 11910.00 42.88 54.00 -11.12 V AVERAGE Pass Harmonic 

14 802.11ax HE20 1 5825.00 46.65 68.20 -21.55 H AVERAGE Pass Band Edge 

14 802.11ax HE20 1 11910.00 39.58 54.00 -14.42 V AVERAGE Pass Harmonic 

15 802.11ax HE20 1 5825.00 46.60 68.20 -21.60 H AVERAGE Pass Band Edge 

15 802.11ax HE20 1 11910.00 48.47 74.00 -25.53 V PEAK Pass Harmonic 

16 802.11ax HE20 1 5825.00 46.60 68.20 -21.60 H AVERAGE Pass Band Edge 

16 802.11ax HE20 1 11910.00 39.68 54.00 -14.32 V AVERAGE Pass Harmonic 

17 802.11ax HE20 45 - - - - - - - Band Edge 
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Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

17 802.11ax HE20 45 12350.00 44.14 54.00 -9.86 V AVERAGE Pass Harmonic 

18 802.11ax HE20 93 - - - - - - - Band Edge 

18 802.11ax HE20 93 12830.00 47.18 88.20 -41.02 H PEAK Pass Harmonic 

19 802.11ax HE40 3 5924.82 47.29 68.20 -20.91 H AVERAGE Pass Band Edge 

19 802.11ax HE40 3 11930.00 42.30 54.00 -11.70 V AVERAGE Pass Harmonic 

20 802.11ax HE40 43 - - - - - - - Band Edge 

20 802.11ax HE40 43 12330.00 43.82 54.00 -10.18 V AVERAGE Pass Harmonic 

21 802.11ax HE40 91 - - - - - - - Band Edge 

21 802.11ax HE40 91 12810.00 47.36 88.20 -40.84 H PEAK Pass Harmonic 

22 802.11ax HE80 7 5923.40 47.37 68.20 -20.83 H AVERAGE Pass Band Edge 

22 802.11ax HE80 7 11970.00 41.63 54.00 -12.37 H AVERAGE Pass Harmonic 

23 802.11ax HE80 39 - - - - - - - Band Edge 

23 802.11ax HE80 39 12290.00 45.99 74.00 -28.01 V PEAK Pass Harmonic 

24 802.11ax HE80 87 - - - - - - - Band Edge 

24 802.11ax HE80 87 12770.00 46.62 88.20 -41.58 V PEAK Pass Harmonic 

25 802.11ax HE160 15 5894.00 47.63 68.20 -20.57 H AVERAGE Pass Band Edge 

25 802.11ax HE160 15 12050.00 46.14 74.00 -27.86 H PEAK Pass Harmonic 

26 802.11ax HE160 47 - - - - - - - Band Edge 

26 802.11ax HE160 47 12370.00 46.43 74.00 -27.57 V PEAK Pass Harmonic 

27 802.11ax HE160 79 - - - - - - - Band Edge 

27 802.11ax HE160 79 12690.00 46.71 74.00 -27.29 H PEAK Pass Harmonic 

28 802.11ax HE20 97 - - - - - - - Band Edge 

28 802.11ax HE20 97 12870.00 47.44 88.20 -40.76 V PEAK Pass Harmonic 

29 802.11ax HE20 105 - - - - - - - Band Edge 

29 802.11ax HE20 105 12950.00 47.44 88.20 -40.76 H PEAK Pass Harmonic 

30 802.11ax HE20 113 - - - - - - - Band Edge 

30 802.11ax HE20 113 13030.00 46.74 88.20 -41.46 V PEAK Pass Harmonic 

31 802.11ax HE40 99 - - - - - - - Band Edge 

31 802.11ax HE40 99 12890.00 47.60 88.20 -40.60 H PEAK Pass Harmonic 

32 802.11ax HE40 107 - - - - - - - Band Edge 

32 802.11ax HE40 107 12970.00 46.17 88.20 -42.03 V PEAK Pass Harmonic 

33 802.11ax HE80 103 - - - - - - - Band Edge 

33 802.11ax HE80 103 12930.00 45.59 88.20 -42.61 H PEAK Pass Harmonic 
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Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

34 802.11ax HE40 115 - - - - - - - Band Edge 

34 802.11ax HE40 115 13050.00 45.56 88.20 -42.64 H PEAK Pass Harmonic 

35 802.11ax HE80 119 - - - - - - - Band Edge 

35 802.11ax HE80 119 13090.00 46.20 88.20 -42.00 V PEAK Pass Harmonic 

36 802.11ax HE160 111 - - - - - - - Band Edge 

36 802.11ax HE160 111 13010.00 44.94 88.20 -43.26 H PEAK Pass Harmonic 

37 802.11ax HE20 117 - - - - - - - Band Edge 

37 802.11ax HE20 117 13070.00 46.17 88.20 -42.03 V PEAK Pass Harmonic 

38 802.11ax HE20 149 - - - - - - - Band Edge 

38 802.11ax HE20 149 13390.00 46.49 74.00 -27.51 H PEAK Pass Harmonic 

39 802.11ax HE40 123 - - - - - - - Band Edge 

39 802.11ax HE40 123 13130.00 45.71 88.20 -42.49 H PEAK Pass Harmonic 

40 802.11ax HE40 147 - - - - - - - Band Edge 

40 802.11ax HE40 147 13370.00 46.19 74.00 -27.81 H PEAK Pass Harmonic 

41 802.11ax HE40 179 - - - - - - - Band Edge 

41 802.11ax HE40 179 13690.00 47.53 88.20 -40.67 H PEAK Pass Harmonic 

42 802.11ax HE80 135 - - - - - - - Band Edge 

42 802.11ax HE80 135 13250.00 44.72 74.00 -29.28 H PEAK Pass Harmonic 

43 802.11ax HE80 151 - - - - - - - Band Edge 

43 802.11ax HE80 151 13410.00 45.97 88.20 -42.23 V PEAK Pass Harmonic 

44 802.11ax HE160 143 - - - - - - - Band Edge 

44 802.11ax HE160 143 13330.00 46.01 74.00 -27.99 V PEAK Pass Harmonic 

45 802.11ax HE20 185 - - - - - - - Band Edge 

45 802.11ax HE20 185 13750.00 46.74 88.20 -41.46 V PEAK Pass Harmonic 

46 802.11ax HE80 183 - - - - - - - Band Edge 

46 802.11ax HE80 183 13730.00 44.54 88.20 -43.66 H PEAK Pass Harmonic 

47 802.11ax HE160 175 - - - - - - - Band Edge 

47 802.11ax HE160 175 13650.00 46.70 88.20 -41.50 V PEAK Pass Harmonic 

48 802.11ax HE20 189 - - - - - - - Band Edge 

48 802.11ax HE20 189 13790.00 42.22 68.20 -25.98 V AVERAGE Pass Harmonic 

49 802.11ax HE20 209 - - - - - - - Band Edge 

49 802.11ax HE20 209 13990.00 45.62 88.20 -42.58 H PEAK Pass Harmonic 

50 802.11ax HE20 229 7125.00 49.86 68.20 -18.34 H AVERAGE Pass Band Edge 

50 802.11ax HE20 229 14190.00 46.24 88.20 -41.96 H PEAK Pass Harmonic 
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Avg. 

Result Remark 

50 802.11ax HE20 229 14190.00 46.24 88.20 -41.96 H PEAK Pass Harmonic 

51 802.11ax HE20 229 7127.72 47.61 68.20 -20.59 V AVERAGE Pass Band Edge 

51 802.11ax HE20 229 14190.00 47.11 88.20 -41.09 V PEAK Pass Harmonic 

52 802.11ax HE20 229 7131.56 47.62 68.20 -20.58 H AVERAGE Pass Band Edge 

52 802.11ax HE20 229 14190.00 47.32 88.20 -40.88 H PEAK Pass Harmonic 

53 802.11ax HE20 229 7126.60 47.61 68.20 -20.59 V AVERAGE Pass Band Edge 

53 802.11ax HE20 229 14190.00 46.43 88.20 -41.77 H PEAK Pass Harmonic 

54 802.11ax HE40 203 - - - - - - - Band Edge 

54 802.11ax HE40 203 13930.00 45.80 88.20 -42.40 V PEAK Pass Harmonic 

55 802.11ax HE40 227 7125.00 48.53 68.20 -19.67 H AVERAGE Pass Band Edge 

55 802.11ax HE40 227 14170.00 45.91 88.20 -42.29 H PEAK Pass Harmonic 

56 802.11ax HE80 199 - - - - - - - Band Edge 

56 802.11ax HE80 199 13890.00 45.25 88.20 -42.95 H PEAK Pass Harmonic 

57 802.11ax HE80 215 7132.14 47.67 68.20 -20.53 H AVERAGE Pass Band Edge 

57 802.11ax HE80 215 14050.00 45.09 88.20 -43.11 H PEAK Pass Harmonic 

58 802.11ax HE160 207 7132.36 49.22 68.20 -18.98 H AVERAGE Pass Band Edge 

58 802.11ax HE160 207 13970.00 45.57 88.20 -42.63 V PEAK Pass Harmonic 

59 802.11ax HE40 187 - - - - - - - Band Edge 

59 802.11ax HE40 187 13770.00 45.79 88.20 -42.41 V PEAK Pass Harmonic 

60 802.11a 185 - - - - - - - Band Edge 

60 802.11a 185 13750.00 48.04 88.20 -40.16 V PEAK Pass Harmonic 

 

Co-location 

Mode Modulation Ch. 
Freq. 
(MHz) 

Level 
(dBuV/m) 

Limit 
(dBuV/m) 

Margin 
(dB) 

Pol. 
Peak 
Avg. 

Result Remark 

61 

Bluetooth-LE  01 2375.39 45.44 54.00 -8.56 H AVERAGE Pass Band Edge 

Bluetooth-LE  01 4808.00 38.85 74.00 -35.15 V PEAK Pass Harmonic 

802.11a 149 - - - - - - - Band Edge 

802.11a 149 13390.00 35.29 54.00 -18.71 V AVERAGE Pass Harmonic 
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